



December 8, 2016

MARLEN TEXTILES
500 Orchard Street
New Haven, MO 63068

Reference: Laboratory Test Report
Lab Identification No. 22639
Invoice No. 53960

Dear Sir or Madam:

One (1) fabric sample, identified as **TOP GUN FR**, was received and tested in accordance with the Motor Vehicle Safety Standard No. 302. The results are as follows:

TEST RESULTS

The sample submitted stopped burning before it had burned for 60 seconds from the start of timing, and had not burned more than two (2) inches from the point where timing was started.

The sample submitted **meets** the minimum requirements of the above standard. Material cannot burn at a rate of more than 4.00 inches/minute.

If there are any questions or when we can be of further assistance, please let us know.

Sincerely,

Brian S. Dement

BSD/pd

